SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411111B
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LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum k2 Spectrum i
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
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CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 682.088 MHz 15.19 dBm ndB down 4.675 MHz ML 1 661,545 MHz 15.21 dBm ndB down 5,055 MHz
T1 1 678.102 MHz -11.15 dém ndé 26.00 dB T1 1 677.983 MHz -10.07 dém ndé 26.00 d8
T2 1 682.978 MHz -10.08 dém  factor 139.9 T2 1 £63.037 MHz -11.62 dém  factor 134.3
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum k2 Spectrum i
Ref Level 30.00 GBm  Offset 1140 B = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.40 0B = RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Gy 18.17 dbm| Gy 17.10 dbm
20 a8 M1 683.4970 MHz 0 de 682.7580 MHz
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-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 583.497 MHz 18.17 dam nd8 down 9.89 MHz ML 1 582,758 MHz 17.10 dam nd8 down 9.91 WHz
T1 1 675.545 MHz -9.01 d&m ndg 26.00 dB T1 1 675.545 MHz -9.32 dam ndg 26,00 d8
T2 1 585,435 MHz -5.32 dam Q factor 69.1 T2 1 585,455 MHz -8.70 dam Q factor 68.9
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LTE Band 71
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

trum trum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.74 dbm)| MI[1] 15.48 dBm
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CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 684.036 MHz 17.74 dBm nd@ down 14.505 MHz M1 6B82.058 MHz 15.48 dBm nd@ down 14,446 MHZ
T 1 673.277 MHz -7.26 dBm nd8 26.00 dB TL L 673.307 MHz -11.01 dam nd8 26,00 d8
T2 1 687.783 MHz -7.20 dam qQ factor 47.2 T2 1 5B7.753 MHZ -9.88 dam qQ factor 47.2
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

sctrum Spectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.50 dBm) ™M1[1] 14.00 dBm)
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CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 675.865 MHz 15.50 dam nd8 down 18.861 MHz ML 675,455 MHZ 14.00 dBm nd8 down 19,101 MHz
TL 1 671.089 MHz -10.06 dBm nd8 26.00 dB TL L 670,59 MHz -12.00 dBm nd8 26.00 dB
T2 1 689.931 MHz -11.42 dBm Q factor 35.8 T2 1 690.09 MHz -12.18 dém Q factor 35.4
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TEL : 886-3-327-3456

Page Number 1 A21-3 of 24
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT
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LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I ]

J

trum trum
Ref Level 30.00 GBm  Offset 1140 db @ RBW 100 kHz RefLevel 20.00 dBm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) ™M1[1] 16.90 dBm)
680.29000 MHz 2 678.4220 MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 680.28 MHz 14.18 dBm ndB_down 4.885 MHz ML 678,422 MHZ 16.90 dBm ndB_down 9,79 MHZ
TL 1 676.042 MHz -11.44 dBm ndd 26.00 dB TL L 675,565 MHz -9.58 dBm nd8 26.00 dB
T2 1 682.928 MHz -12.69 dém Q factor 139.3 T2 1 6BS.375 MHz -7.93 dBm Q factor 69.3

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

zctrum

Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz

Spectrum &3

Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz

o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.00 dBm)
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CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 585.025 MHz 15.38 dam nd8 down 14.386 MHz ML L 6B7.573 MHz 14.00 dBm nd8 down 18,981 MHz
T 1 673.367 MHz -11.46 dbm nd8 26.00 dB TL L 671.149 MHz -12.13 dbm nd8 26,00 d8
T2 1 687.753 MHz -9.94 dam qQ factor 47.6 T2 1 590,13 MHz -12.61 dam qQ factor 36.2
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LTE Band 71

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
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CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.892 MHz 12.32 dam nd8 down 4.885 MHz ML L 579.961 MHz 14,59 dam nd8 down 9,79 WHz
T1 1 678.052 MHz -13.47 dbm nd8 26.00 dB T1 L 675.605 MHz -14.69 dam nd8 26,00 d8
T2 1 682.938 MHz -14.14 ddm Q factor 139.0 T2 1 6BS.395 MHz -11.65 d8m Q factor 69.5
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ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.13 dBm) ™M1[1] 11.69 dBm)
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CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 680.14 MHz 12.13 dBm nd@ down 14.356 MH2 M1 6B82.B98 MHz 11.69 dBm nd@ down 18,981 MHZ
T1 1 673.367 MHz -16.73 dbm nd8 26.00 dB T1 L 671.069 MHz -14.36 dm nd8 26,00 d8
T2 1 687.723 MHz -14.83 dam qQ factor 47.4 T2 1 590,08 MHz -14.32 dam qQ factor 36.0
L I 4 L [S JL 4 -
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Occupied Bandwidth
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LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |

ML 1 &8 16.01 dBm ML 1 662,296 MHZ 15.95 dBm

T1 1 7 10.47 dBm oce Bw 4.505494505 MHz T1 1 9.68 dBm oce Bw 4. 485514486 MHZ

T2 1 11.92 dBm T2 1 11.28 dBm

Gnnn we

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
LY 17.79 aBm| LY 18.12 abm
o 678.6620 MHZ o 680.0000 MHz
20 " o Bre 9.070928071 MHz 20 . Occ B 0.050949051 MHZ
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CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 678.562 MHz 17.79 dam ML 1 5B0.0 MHz 18.12 dam
T1 1 675.9845 MHz 10.92 dBm Oce Bw 9.070925071 MHz T1 1 676.0045 MHz 11.46 dBm Oce Bw 9.050949051 MHz
T2 1 685.0554 MHz 11.10 dém T2 1 585.0554 MHz 10.26 dém
Gnnn we
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LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum trum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.50 dBm) ™M1[1] 15.06 dBm)
6 1 MHZ| 686.9140 MHz
= 13.456549457 MHz @ Occ B 13.516483516 MHz
o4 A AR At 04 M st Ab P o A o st il )
od ‘1 0 d
J
-10 df |“ 10 di J
s ] o ]
\
WWMM B, Jlnﬁkl Ll ’ hi b \” by ANTITY L
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-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 685,355 MHz 16.50 dam ML 5B6.914 MHz 15.86 dsm
T1 1 573.8167 MHz 10.61 dBm Oce Bw 13.456543457 MHz T1 L 673.7567 MHz .04 dBm Oce Bw 13.516483516 MHz
T2 1 687.2732 MHz 9.5 dam T2 1 587.2732 MHz 10.30 dam
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

sctrum Spectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.44 dbm)| MI[1] 14.84 dBm
- 681.9790 MHz - 687.9730 MHz
o Occ B 17.822177822 MHz Occ B i 17.862137862 MHz
g T I R Y TSR acd 104 LES SRR FYRRERN RPTYNY W o) -J1-
( \
1
ad .J ll o0d t
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o T B i L Tma Y et T0 T P ATIRAGRAAAT
-40 d -40 de
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 681.978 MHz 15.44 dam ML L 6B7.373 MHZ 14,84 dam
T1 1 6716280 MHz 10.81 dem Oce Bw 17.822177822 MHz T1 L 671.6289 MHz 9.08 dBm Oce Bw 17.862137862 MHz
T2 1 589,451 MHz 11.27 dam T2 5B9.491 MHZ 9.09 dam
L I 4 L [S JL 4 -
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LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum trum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz Ref Level 30.00 GBm  OFfset 11.40 0B = RBW 300 khz
o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.77 dBm)| MI[1] 16.47 dBm
- - 680.93000 MHz - 1 682.4180 MHz
T OccBw 4.505404505 MHz T ) " 9.010989011 MHZ
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-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.93 MHz 13.77 dam ML 582,418 MHz 16.47 dam
T1 1 678.25225 MHz 7.55 dom Oce Bw 4.505494505 MHz T1 L 676.0245 MHz 11.04 dBm Oce Bw 9.010989011 MHz
T2 1 682.75774 MHz 7.95 darm T2 1 585.0355 MHz 9.49 dam
L I 4 L [S JL 4 -
sctrum Spectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.40 0B = RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.88 dBm)| MI[1] 14.72 dBm
- 683.6770 MHz - 679.4610 MHz
R i Bw . 13.456549457 MHz " Occ B 17.862137862 MHz
04 ot ettt Al gt ot 2 - T3 ot P PR TR
i 1 7 : it ot
e { Y o | |
. \ |‘ 1
10 d 10 db - -
IJ T 0 \|J|
204 i ) 200 i
(] \ [ h
0 TR Tl “w Tl e f II‘ \¥Y P
Lan Ay AVl et e N WPk e,
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Span Span
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.677 MHz 14.88 dam ML L 579,451 MHz 14.72 dBm
T1 1 673.8167 MHz 9.99 dam Oce Bw 13.456543457 MHz T1 L 671.5869 MHz 7.92 dom Oce Bw 17862137862 MHz
T2 1 687.2732 MHz 9.21 dam T2 5B9.451 MHZ 9.69 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.80 dBm) ™M1[1] 14.49 dBm)
679.35100 MHz 681.1390 MHz
20 20 -
n Occ B 4.505404505 MHz Occ B 9.050949051 MHZ
o . . FRATY [ A Y
v L G T M e R 5
od 0 d |
4 !
-1 d L -10d hlt
204 W 20d m
[ \
= 30
T b |\ ‘k ’ |
0 Yors o PP ] e T -
A T Lis 1=y, gl
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 579.351 MHz 11.80 dam ML 5B1.139 MHz 14,49 dBm
T1 1 678.25225 MHz 7.07 dam Oce Bw 4.505494505 MHz T1 L 676.0045 MHz 6.27 dBm Oce Bw 9.050949051 MHz
T2 1 682.75774 MHz 6.28 dam T2 1 585.0554 MHz 8.04 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.40 dBm)| ™M1[1] 11.50 dBm)
- 683.9470 MHz - 682.6180 MHz
Oge five 13.4865159487 MHz M1 Oce Bre 17.822177822 MHz
10 d T L ' 10 d A 1o
LT PPIREEETY LR T T R T »A“
od 0 d
J |
{ i \
-10 df T -10 H
: !
204 - 20d 1
i
a0 | 30 ‘L
" 5l i ket 5 404 sl sl
4R T e T ML vy
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.947 MHz 12,40 dam ML 5B2.B18 MHz 11.50 dam
T1 1 573.7867 MHz 6.43 dBm Oce Bw 13.486513487 MHz T1 L 671.6289 MHz 5.95 dm Oce Bw 17.822177822 MHZ
T2 1 687.2732 MHz 8.33 dam T2 1 589,451 MHZ 6.48 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG411111B

Conducted Band Edge

LTE Band 71 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum

Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS, PASES
20 ghine _FPURIOUS }INE_ABS P » 20 ghiD ‘r

10 dBm \

10 dBm ‘
. | \\ 0 dem ’! |
10 dBm ! =10 dBm
SPURIOUS_LINE_ABS \ f

-20 dBm i -20 dBm 1 }L

-30 dBm I ‘L\ *?\U dem J ]

40 dam //‘ \UIL\ M Thé derm MJIJ ‘\\

-50 dém Lo " I 50l dem I n \\\. J(ﬂ\
P RnNY i e AN

) wagoer -
iE-elBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -30.94 dBm -17.94 dB 6932.000 MHz /98.000 MHz 100.000 kHz 697.66284 MHz 21.66 dBm -8.34 dB
662.900 MHz 663,000 MHz 50.000 kHz 662,98576 MHz -20.57 dBm -7.57 dB 598,000 MHz 58,100 MHz '50.000 kHz £98,00005 MHz -20.19 dBm -7.19 dB
563.000 MHz 658,000 MHz 100,000 kHz 66334216 MHz 21,69 dém -8.31 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -31.82 dBm -18.82 dB
S
i J ) e i (] >

Date: 26.F

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem 10 dém
- ¥ \
0ds ‘ dem
-10 dBm 10 dBm
SPURIOUS_LINE_ABS L
20 dem f 20 dBm \L
-30 dBm r -30 dBm ‘\M‘
-40 dBm /__/_, S| -40 dBm — e ——
L
50 dBm - -50 dem: -
_.,_-—”’_“/ —‘_\"‘“u—-ﬂ-—-——-.uﬁ_.
Erden -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
552.000 MAz 662,900 MHz 100,000 kHz £62,89456 MAz -28.47 dem -15.47 d 593,000 MHZ 598,000 MHz 100,000 kA2 507 06344 MHZ =48 dom .55 0B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59595 MHz ~25.25 dbm -12.25 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00015 MHz -24.49 dBm -11.49 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.96054 MHz 7.86 dBm -22.14 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.54 dbm -15.54 dB
T
I 1 r3
Date: 26.FEB.2024 11:
TEL : 886-3-327-3456 Page Number 1 A21-10 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411111B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS, PAS
20 ghilie ~FPURIOUS_LINE_ABS P . 20 dhine . S
10 dém ‘ 10 dem (‘
0dB \h 0 dem f \
-10 d8m -10 dBm L
SPURIOUS_LINE_ABS J L r !
-20 dem j. } -20 dBm I
-30 dém L“\ -30 dBm f
40 dem ﬂ \l ‘I dBrm J' "'/ k\
AN | s ET R
W-..f" ) f"waLﬂ\ M|_.|'Lﬂ prey el \{,‘MM
) - N Mo
-cim -60 dBm
Start 652.0 MHz 3003 pts stop 668.0 MHz | |[Start 603.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -31.04 d&m -18.04 d& 693.000 MHz 608,000 MHz 100.000 kHz 607,64286 MHz 20.74 dBm -9.26 dB
662.500 MHz £63.000 MHz 50.000 kHz 66299875 MHz -20.63 dBm -7.63 dB 698.000 MHz 693,100 MHz 50.000 kHz 69800245 MHz -20.80 dBm -7.80 d8
563.000 MHz 668.000 MHz 100.000 kHz 663.35215 MHz 20.28 dim -9.62 db 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.51 dbm -19.51 dB
S
T
r [t N 1 7]
Date: 26.FEB.202 11 Date: 26.F
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
ot Aot a R A
0dB < dem
-10 d8m 10 dem
SPURIOUS_LINE_ABS l
20 dBm f 20 dBm \-
-30 dBm j -30 dem ‘\
-40 dem — 40 dem e
I —
-~
-50 dBm -50 dem
- |
" — ]
- -60 dBm
Start 652.0 MHz 3003 pts stop 668.0 MHz | |[Start 603.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -209.85 d&m -16.85 d& 693.000 MHz 608,000 MHz 100.000 kHz 604,38112 MHz 6.52 dBm -23.48 db
662.500 MHz £63.000 MHz 50.000 kHz £62.99555 MHz -26.62 dBm -13.62 d 698.000 MHz 693,100 MHz 50.000 kHz 698,01583 MHz -26.49 dBm -13.49 d8
563.000 MHz 668.000 MHz 100.000 kHz 664.91059 MHz £.71 dém -23.29 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -29.72 dbm -16.72 dB
T
)i i )
Date: 26.FEB.2024 11:41:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P A 20 dhine s
10 dBm ) 10 dBm “
0de \ 0 dem ]‘ H
-10 dBm ‘J ‘ -10 dBm L
SPURIOUS_LINE_ABS l’ V‘ / \
20 dem I \ 20 dim ]
-30 dBm j " -30 dem !
. )
-40 dBm: 7 i dem
-50 dem / \W ool dom I ﬂ mﬁ/ \‘u A
L .y [ 1)
]
. — P ARy A b ™l
- -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -34.53 dém -21.53 d& 693.000 MHz 698.000 MHz 100.000 kHz 69766784 MHZ 19.09 dBm -10.91 d&
562,900 MHz £63.000 MHz 50.000 kiz 662,99985 MHz -21.54 dém -8.54.d8 698,000 MHz 698,100 MHz 50,000 kHz 598,00105 MHz -21.81 dBm -8.81 dB
563.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 19.51 dBm ~10.49 d& 598.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -34.49 dbm -21.49 dB
S
T
I - i 1 B2
Date: 26.FEB.202 11:51:35 Date: 26.F 11:54:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
v n vy
,« N s
|
-10 dBm Ul o cern
SPURIOUS_LINE_ABS \ ]
20 dem ;[ 20 dBm ul
.30 dBm 1 -30 dem 3
_40 dam / 40 dBm s
\_“"'"—4:..‘._,.
PO ]
-50 d&m == 50 dem —
] e ———
H """'_—/ |
oo 60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -31.04 dém -18.04 d& 693.000 MHz 698.000 MHz 100.000 kHz 694,23626 MHZ .73 dBm -24.27 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 062,59585 MHz -28.24 dém -1s.24.d8 698.000 MHz | 698,100 MHz 50.000 kHz 598,00894 MHz -25.88 cBm -12.88 dB
563.000 MHz £68.000 MHz 100.000 kHz £67.08342 MHz 5.58 dBm -24.42 dB £98.100 MHz 703.000 MHz 100.000 kHz £98.10544 MHz -30.87 dBm -17.87 dB
T
I J1 i
Date: 26.FEB.2024 11:52:32 Date: 26.FEB 11:55:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 71/ 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = = um
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
A
10 dBm \ 10 dBm
0 dB ‘ 0 dem I \
-10 d8m + -10 dBm
SPURIOUS_LINE_ABS H' |» \
-20 dBm # \ -20 dBm r‘ i
-30 dBm ] -30 dBm !
40 dam ! L A de } k
; | ' - m
FLALL [l A \
o4 A | I
-50 dem Vi 7 T S0 dem -
’ \V 1 | 7
) S o L d - o ESTAY
G-ciBr -0 T
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -38.35 dBm -25.35 di 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 16.24 dBm -13.76 de
662.900 MHz £63.000 MHz 50.000 kHz 562.98766 MHz -27.00 dém -14.00 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.00005 MHz -27.04 dBm ~14.94 dB
£63.000 MHz 568,000 MHz 100.000 kHz 663.35714 MHz 16.53 dBm -13.47 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -38.10 dBm -25.10 dB
S
T
Il v j [ i
Date: 26.FEB.202 Date: 1.MRR.2024 17:01:10
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— @) (("spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11,40 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm 10 dBm
»
ode = 1 [[f o i
10 dem k 10 dem
SPURIOUS_LINE_ABS !
20 dBm - 20 dBm \L
-30 dBm /{JI -30 dem k
-40 dem 40 dem
7 I
-50 dem = E ) T
—— S0 dem S —
ek il s |
-60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -33.77 d&m -20.77 dé 693.000 MHz 698.000 MHz 100.000 kHz 694.54595 MHz 3.18 dém -26.82 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99346 MHz -30.04 dBm -17.04 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.03422 MHz 29,60 dBm 16,60 dB
£63.000 MHz 568,000 MHz 100.000 kHz 566.95854 MHz 3.27 dBm -26.73 di £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -33.38 dBm -20.38 dB
T
] j r3
Date: 1 Date: 1.MAR.2024 17:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
Wuﬁvmw\’mwmw»wwwu-.l PP Wwww—mw-vv\
0 dBi { T 0 HBm l
-10 dém | \ -10 dBm
SPURIOUS_LINE_ABS ‘ \ k
-20 deém I T -20 dBm I
-30 dBm d L‘ ffsu dem “'
40 dem -40 dem .-
//~ i — o
-50 dem: -50 dem: —]
-l -60 dBm
Start 652.0 MHz 3003 pts stop 673.0 MHz | || Start 688.0 MAz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 66186513 MHz -38.74 dBm -25.74 d8 688.000 MHz 608,000 MHz 100.000 kHz 600.87213 MHz 4.56 dBm -25.44 dB
662.000 MHz £63.000 MHz 100.000 kHz 66298551 MHz -29.52 dBm -16.52 d 698.000 MHz 693,000 MHz 100,000 kHz 698,02248 MHz -29.82 dBm -16.32 de
563.000 MHz 673.000 MHz 100.000 kHz 665.20180 MHz .97 deém =25.03 d8 655.000 MHz 709.000 MHz 100.000 kHz 700.40360 MHz -35.36 dbm -26.36 db
S
Y
r [t N 1 7]
Date: 26.FEB.2024 11:56:08 Date:
LTE Band 71/ 10MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
o de o S T p gEann s oo
( | \
-10 dém \ -10 dBm
SPURIOUS_LINE_ABS ’ l \
-20 dem -20 dBm ¢
/ | |
-30 dBm 4 fa0 dem kil
40 dem _,_.J 40 e kww
|t [l
50 dem K Y
] S0 dem e
- -60 dem
Start 652.0 MHz 3003 pts stop 673.0 MHz | || Start 688.0 MAz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 Mnz 662,000 MHz 100,000 kHz £61,83516 Mhz 41,77 dem -26.77 06 685.000 MHZ 598,000 MHZ 100,000 kHz 595 43756 MHZ 348 dBm 26,52 dB
662.000 MHz £63.000 MHz 100.000 kHz 66296853 MHz -31.15 dBm -18.15 d& 698.000 MHz 693,000 MHz 100,000 kHz 69803347 MHz -30.30 dBm -17.30 d8
563.000 MHz 673.000 MHz 100.000 kHz 671.60639 MHz 3.52 dem ~26.48 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,01495 MHz -42.08 dbm -29.08 dB
Y
)i i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG411111B

LTE Band 71/ 10MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0 ds T B e bAoA it s
-10 d8m ( \ \‘
SPURIOUS_LINE_ABS [ \ l
-20 dem Jf T +
\
-30 dem jﬂ | k!
40 dBm "y 40 dem
|l e
-50 dém == -50 dem ==
,._._//_ ———]
- -60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stﬂ 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -46.42 dBm -33.42 d8 688.000 MHz 608,000 MHz 100.000 kHz 600.22278 MHz 2.59 dBm -27.41 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.97752 MHz -33.55 dBm -20.55 dB 698.000 MHz 693,000 MHz 100,000 kHz 698,01249 MHz -31.25 dBm -18.25 d8
563.000 MHz 673.000 MHz 100.000 kHz 66732068 MHz 2.71 deém -27.29 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,08492 MHz -46.06 dbm -33.06 dB
S
T
r [t N 1 7]
Date: 26.FEB.202 12:01:28 Date: 1
LTE Band 71/ 10MHz / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0de » — ({0 cem
[ | NP YPS ST T IPP— Mxv*.umwwﬂr\
-10 d8m ‘ -10 dBm
SPURIOUS_LINE_ABS r \ \
-20 dem J — || 50 cem t
|
-30 dBm ll l /fu dem ]}1
-40 dem 40 dem I
-50 dem - ) L
— S0 dBm —_— —
S H-/ ‘*—-\__,\__‘.__-_‘
-60 dBm
Start 652.0 MHz 3003 pts stop 673.0 MHz | || Start 688.0 MAz 3008 pts Stop 709.0 Mz
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709,000 MHz 1.000 GHz 100.000 kHz 979.31820 MHz -56.51 dBm -43,51 dB 709,000 MHz 1,000 GHz 100.000 kHz 948.81678 MHz -56.61 dBm -43.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -44.95 dBm -31.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -45.44 dBm -32.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.28893 GHz -43.77 dBm -30.77 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.32242 GHz -43,76 dBm -30.76 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29375 GHz -41,49 dBm -28.42 db 5.000 GHz 7,000 GHz 1.000 MHz 6.91527 GHz -41.52 dBm -28.52 dB
_— —
] ] w

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
’ o
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 609.87470 MHz -57.04 dBm -44.04 dB
709.000 MHz 1,000 GHz 100.000 kHz 962,49150 MHz -56.70 dem -43.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.37766 GHz -45.20 dBm -32.20 dB
3,000 GHz 5,000 GHz 1.000 MHz 4.31142 GHz -43.63 dBém -30.63 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.92677 GHz -41.39 dBém -28.39 d&
il
JL J -
Date: Z6.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A21-21 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 71/ 15MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JIS_LINE_ABS | SPURT _LINE_ABS_
20 dBm
-30 dbm -30 dBm
-40 dBm -40 dBm 5
1 e . 2 o *
-50 derr -50 dBm
" "
-70 dB -70 dBm
80 dB -30 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 638.38882 MHz -57.33 dBm -44.33 dB 30.000 MHz 652.000 MHz 100.000 kHz 634.60926 MHz -57.27 dBém -44.27 dB
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Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JIS_LINE_ABS | SPURT _LINE_ABS_

20 dBm

-30 dbm -30 dBm

-40 dBm -40 dBm

f " , P i
-50 derr -50 dBm
" ’l

-70 dB -70 dBm

80 dB -30 dBm

-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 630.39912 MHz -57.21 dBm -44.21 dB 30.000 MHz 652.000 MHz 100.000 kHz 637.95823 MHz -57.08 dBém -44,08 dB
709,000 MHz 1.000 GHz 100.000 kHz 941.54299 MHz -56.63 dBm -43,63 dB 709,000 MHz 1,000 GHz 100.000 kHz 980.38502 MHz -56.29 dBm -43,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.04 dBm -32.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34316 GHz -45.47 dBm -32.47 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.32792 GHz -43.76 dBm -30.76 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.30242 GHz -43,73 dBm -30.73 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29475 GHz -41.62 dBm -28.62 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.95226 GHz -41,24 dém -28.24 d&
_— —_—
( J o ( )i ] w

Highest Channel / QPSK

Spec n nvn
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dem
1 —— - u
-50 dBém 4
-70 des
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 603.03323 MHz -57.26 dBém -44.26 dB
709.000 MHz 1,000 GHz 100.000 kHz 920.40052 MHz -56.49 dem -43.49 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -44.73 dBm -31.73 dB
3,000 GHz 5,000 GHz 1.000 MHz 4.28943 GHz -43.87 dBm -30.87 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.91477 GHz -41.52 dBm -28.52 dB
il
JL J
Date: Z6.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG411111B

Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0160
40 Normal Voltage 0.0022
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0040 PASS
-10 Normal Voltage 0.0024
-20 Normal Voltage 0.0195
20 Maximum Voltage 0.0132
20 Normal Voltage 0.0000
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A21-24 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

Appendix B. Test Results of Radiated Test

B1. Summary of each worse mode

Ant . . e .
Freq | Level Amp\Cbl = Filter | EIRPCF | Reading | Limit | Margin
Mode Part  Band | Ch (MHz) | (dBm) Det F?:;;)r (dB) (dB) (dB) (dBuV) (dBm) (dB) Pol | Ant
2 ;’;‘S 'éTz'g H 3358 -37.94 RMS 2970 -2431 056 -9523 5134  -13.00 -2494 H 1
3 ;’;‘S 'éTz'g H 3339  -4142 RMS 2972 -2438 056 9523  47.91  -13.00 -2842 H 1
Part LTE
4 FA' CA M 2508 4413 RMS 2808 2617 069 9523 4850 -13.00 3113 V 1
B5B
2 ;j‘g 'éTz'; H 7584 -41.65 RMS 3640 -2091 077 -9523  37.32  -13.00 -2865 H 1
Part LTE
6 CA L 7476 -4306 RMS 3660 -20.84 069 -9523 3572  -13.00 -3006 V 1
246 R
2 z?rl_t ELE M 3472 -3355 RMS 2971  -2368 121 -9523 5444  -13.00 -2055 H 1
part LTE
1 CA M 3508 -3437 RMS 2060 -2342 122 -9523 5346  -13.00 -21.37 V | 1
271
B66B
Part LTE
12 CA M 5262 -4268 RMS 3320 -2251 073 -9523 4113  -13.00 -2968 V 1
271
B66C
3 g?g IéTlg M 2109 -3589 RMS 2750 -26.61 072 -9523 @ 57.73  -13.00 -22.89 H 1
4 ;?rFt ETlg M 1559 -59.08 RMS 25.60 -27.50 093 -9523 @ 3712  -4215 -16.93 V 1
5 Z’?E EE M 2332 -33.97 RMS 27.22 -2644 073 -9523 5975  -13.00 -2097 H 1
8 5?,{; LELE M 10104 -38.38 RMS 3871  -1839 078 -9523 3575  -2500 -1338 H 5
9 575‘,{; 'ég'g H | 10404 -38.23 RMS 3899 -1830 078 -9523 3553  -2500 -1323 H 5
10 575‘,{; 'E';'i H 10684 -3843 RMS 39.30 -17.99 077 9523 3472  -2500 -1343 V 5
Part LTE
13 CA M 10360 -3809 RMS 3908 -1831 078 -9523 3559  -2500 -13.09 H 1
27M
B41C
Part LTE
30 CA L 10075 -3840 RMS 3870 -18.40 078 -9523 3575 2500 -1340 V 5
27M
B7C
pat LTE
33 CA L 10355 -37.86 RMS 3909 -1831 078 -9523 3581  -2500 -12.86 V 5
27M
B38C
29 ;?{\} ETE M 2022 -3507 RMS 2712 -2674 071 -9523 5907  -13.00 -2207 H 1
31 ;?g EE(E) M 6916 -4516 RMS 3600 -51.86 034 -9523 6559  -4000 516 H 5
1 ggg ETZE H 2458  -36.30 RMS 27.78  -2628 071 -9523 5672  -13.00 2330 H 1
2 ggg ETZE M 2453 -3318 RMS 2773 -2629 071 9523 5990 -13.00 -2018 H 1
6 ggg ETl'j M 1582 -58.88 RMS 2562  -27.43 004 -9523 3722 | -4215 -1673 V | 1
7 Pat LTE ' 1577 5894 RMS 2560 2745 094 -9523 3720  -4215 -1679 V | 1
90R = B14
TEL : 886-3-327-3456 Page Number : B1 of B65

FAX : 886-3-328-4978
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1
Part 22H Mode 2
LTE B26 10M Ch26840 1RB0O QPSK
L
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 2 3
-60.0 "
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 18M Ch26846 1RBE QPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 164988 -59.582 RMS 25.41 -27.27 ®.89 -95.23 36.58 -13.88 -456.62 Horizontal
2 2474 .88 -51.83 RMS 27 .84 -26.24 a.7a -95.23 41.9@ -13.88 -38.83 Horizontal
3 3I2095.88 -52.86 RMS 29.88 -24.53 B.57 -95.23 356.53 -13.88 -39.86 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
2
-50.0 3
-60.0 ]
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 18M Ch26848 1RBE QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 1649.88 -59.51 RMS 25.41 -27 .27 B.89 -95.23 36.69 -13.88 -46.51 Vertical
2 2474 .88 -47.11 RMS 27.84 -26.24 a.7a -95.23 45,82 -13.e8 -34.11 Vertical
3 I295.88 -52.73 RMS 29.88 -24.53 B.57 -95.23 36.61 -13.@88 -39.78 Vertical
TEL : 886-3-327-3456 Page Number : B2 of B65

FAX : 886-3-328-4978
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1
Part 22H Mode 2
LTE B26 10M Ch26915 1RB0 QPSK
M
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
-40.0 2
-50.0 3
-60.0 ]
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 18M Ch26915 1RBE@ QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 166488 -59.87 RMS 25.48 -27 .23 B.87 -95.23 36.32 -13.88 -46.87 Horizontal
2 2495.88 -42.968 RMS 28.88 -26.18 B.589 -95.23 49.76 -13.88 -29.96 Horizontal
3 3I328.88 -52.79 RMS 29.74 -24.42 B.56 -95.23 356.56 -13.88 -39.79 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 2
-50.0 3
60.0 ]
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 18M Ch26915 1RB& QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 leg4.@8 -59.93 RMS 25.48 -27 .23 B.87 -95.23 36.26 -13.88 -456.93 Vertical
2 249588 -468.84 RMS 28.88 -26.18 ®.59 -95.23 51.88 -13.88 -27.84 Vertical
3 3328.@8@ -52.95 RBRMS 29.74 -24.42 B.56 -95.23 356.48 -13.88 -39.95 vertical
TEL : 886-3-327-3456 Page Number : B3 of B65

FAX : 886-3-328-4978
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1
Part 22H Mode 2
LTE B26 10M Ch26990 1RB0 QPSK
H
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
3
-40.0
2
-50.0
-60.0 ]
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 18M Ch26996 1RBE QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 1679.@8@ -59.87 RMS 25.46 -27.28 ®.85 -95.23 36.31 -13.88 -46.87 Horizontal
2 2519.88 -49.18 RMS 28.18 -26.16 B.588 -95.23 43%.51 -13.88 -36.18 Horizontal
3 3I358.88 -37.94 RMS 29.7a -24.31 B.56 -95.23 51.34 -13.88 -24.94 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
3
-40.0
-50.0 2
60.0 ]
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 18M Ch269%8 1RBE QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 1679.88 -o8.88 RMS 25.48 -27.2e B.85 -95.23 36.18 -13.@8 -47.88 Vvertical
2 2519.&88 -58.86 RMS 28.1& -26.16 ®.58 -95.23 41.75 -13.88 -37.86 Vertical
3 3358.88 -39.15 RMS 29.7a -24.31 B.568 -95.23 S8.13 -13.e8 -256.15 vertical
TEL : 886-3-327-3456 Page Number : B4 of B65
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1
Part 22H Mode 3
LTE B26 15M Ch26865 1RB0 QPSK
L
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 2 3
-60.0 ]
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 15M Ch26865% 1RBE QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 165@.@88 -59.71 RMS 25.48 -27.286 ®.89 -95.23 356.49 -13.88 -456.71 Horizontal
2 247588 -51.98 RMS 27 .85 -26.23 a.7a -95.23 41.81 -13.88 -383.9@ Horizontal
3 3299.88 -51.83 RMS 29.88 -24.53 B.57 -95.23 38.36 -13.88 -38.83 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
50.0 2 3
-60.0 d
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 15M Ch26865 1RBE QPsK
Ant Ampi\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 1la5@.a8 -59.485 RMS 25.48 -27.26 B.89 -95.23 36.72 -13.88 -46.48 Vertical
2 2475.868 -58.41 RMS 27.85 -26.23 a.7a -95.23 42 .58 -13.868 -37.41 Vertical
3 3299.@8@ -52.87 RMS 29.88 -24.53 B.57 -95.23 35.52 -13.88 -39.87 Vvertical
TEL : 886-3-327-3456 Page Number : B5 of B65

FAX : 886-3-328-4978
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1
‘ Part 22H Mode 3
LTE B26 15M Ch26915 1RB0 QPSK
M
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 = 3
-60.0 ]
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 15M Ch26915 1RBE@ QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 1662.88 -59.36 RMS 25.46 -27.24 B.88 -95.23 36.83 -13.88 -456.36 Horizontal
2 249888 -53.13 RMS 28.88 -26.28 B.589 -95.23 39.61 -13.88 -48.13 Horizontal
3 3319.8@ -52.97 RMS 29.76 -24.465 B.56 -95.23 36.48 -13.88 -39.97 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
3
-50.0 5
-60.0 ]
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 15M Ch26915 1RB& QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 leg@.aa -59.48 RMS 25.48 -27.24 B.88 -95.23 36.79 -13.88 -46.48 Vertical
2 249688 -54.48 RMS 28.88 -26.28 ®.59 -95.23 38.34 -13.88 -41.48 Vertical
3 3319.88 -45.87 RMS 29.76 -24.485 B.56 -95.23 43,78 -13.e8 -32.687 Vertical
TEL : 886-3-327-3456 Page Number : B6 of B65
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1
Part 22H Mode 3
LTE B26 15M Ch26965 1RB0 QPSK
H
ULeveI {(dBm)
-10.0 =13
-20.0
-30.0
-40.0 3
-50.0 =
60.0 ]
-70.0
-80
1000 2600. A4200. TA00. Q000
Fregquency (MHz)
Site : @3CH12-HY
Condition: -12 3m 9120D-62114-2367321 Horizontal
: LTE Band 26 15M Ch269565 1RBE QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 167@.88 -68.17 RMS 25.48 -27.22 B.86 -95.23 36.82 -13.88 -47.17 Horizontal
2 25a5.88 -53.84 RMS 28.85 -26.17 B.589 -95.23 39.62 -13.88 -48.84 Horizontal
3 3I330.88 -41.42 RMS 29.72 -24.38 B.56 -95.23 47.91 -13.88 -28.42 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 <
-50.0 5 W
-60.0 ]
-70.0
-B0
1000 2600. A200. T400. Q000
Frequency (MHz})
Site : B3CH12-HY
Condition: -13 3m 9128D-82114-230731 Vertical
LTE Band 26 15M Ch26985 1RBE QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBu\w dBm dB
1 1la7e.aa -59.89 RMS 25.48 -27.22 B.86 -95.23 36.38 -13.88 -46.39 Vertical
2 25a5.88 -54.91 RMS 28.85 -26.17 ®.59 -95.23 I7.75 -13.e8 -41.91 Vertical
3 3339.8@ -42.23 RMS 29.72 -24.38 B.56 -95.23 47 .18 -13.e8 -29.23 vertical
TEL : 886-3-327-3456 Page Number : B7 of B65
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Part 22H Mode 4

LTE CA B5B 10M + 10M Ch20450 1RB49 QPSK + Ch20549 1RB0O QPSK

L
0Le1.rel (dBm)
-10.0 13
-20.0
-30.0
-40.0
2
-50.0
1
-60.0
-0
-80
1000 2600, 4200, & T400. 9000
Frequency (MHZz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 9120D-©2114-238731 Horizontal
: LTE Band 5B 18M Ch28458 1RB49 QPSK
: LTE Band 5B 18M Ch28549 1RB® QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1667 .88 -56.682 RMS 25.48 -27.23 @.87 -95.23 39.57 -13.88 -43.62 Horizontal
2 258a .88 -47.28 RMS 25.88 -26.17 2.69 -95.23 45.51 -13.88 -34.28 Horizontal
3 3I334.88 -52.51 RMS 29.73 -24.48 @.56 -95.23 36.83 -13.88 -39.51 Horizontal
ULeveI (dBm)
-10.0 A3
-20.0
-30.0
-40.0
2 3
-50.0
1
-60.0
-0
-80
1000 2600, 4200. 5 T400. Q000
Frequency (MHZz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 2126D-82114-238721 Vertical
: LTE Band 5B 18M Ch2845@ 1RBA9 QPSK
: LTE Band 5B 18M Ch28549 1RB® QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1567 .88 -57.55 RMS 25.48 -27.23 @.87 -95.23 38.64 -13.88 -44.55 Vertical
2 25e@.a8 -49.27 RMS 28.882 -26.17 B.89 -95.23 43,44 -13.88 -36.27 Vertical
3 3I334.88 -46.94 RMS 29.73 -24.48 @.56 -95.23 42 .48 -13.88 -33.94 Vertical
TEL : 886-3-327-3456 Page Number : B8 of B65

FAX : 886-3-328-4978
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Part 22H Mode 4

LTE CA B5B 10M + 10M Ch20476 1RB49 QPSK + Ch20575 1RB0O QPSK

M
0Le1.rel (dBm)
-10.0 13
-20.0
-30.0
-40.0 = 3
-50.0
1
-60.0
-0
-80
1000 2600, 4200, 5800 T400. 9000
Frequency (MHZz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 9120D-©2114-238731 Horizontal
: LTE Band 5B 18M Ch28476 1RB49 QPSK
: LTE Band 5B 18M Ch28575 1RBE® QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1ls72.88 -55.28 RMS 25.48 -27.21 @.86 -95.23 4@8.98 -13.88 -42.28 Horizontal
2 25@s.88 -44.13 RMS 285.88 -26.17 2.69 -95.23 48.58 -13.868 -31.13 Horizontal
3 3344 .88 -44 .95 RMS 29.71 -24.36 @.56 -95.23 44 .37 -13.88 -31.95 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 =
-50.0 *
1
-60.0
-0
-80
1000 2600, 4200. 5 T400. Q000
Frequency (MHZz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 2126D-82114-238721 Vertical
: LTE Band 5B 18M Ch28476 1RBA9 QPSK
: LTE Band 5B 18M Ch28575 1RBE® QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1s72.88 -56.47 RMS 25.48 -27.21 @.86 -95.23 39.71 -13.88 -43.47 Vertical
2 2585.88 -44.13 RMS 28.88 -26.17 2.89 -95.23 43.5@ -13.88 -31.13 Vertical
3 3344 .88 -49.54 RMS 29.71 -24.36 @.56 -95.23 39.78 -13.88 -36.54 Vertical
TEL : 886-3-327-3456 Page Number : B9 of B65
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Part 22H Mode 4

LTE CA B5B 10M + 10M Ch20501 1RB49 QPSK + Ch20600 1RB0O QPSK

H
0Le1.rel (dBm)
-10.0 13
-20.0
-30.0
-40.0
= 3
-50.0
1
-60.0
-0
-80
1000 2600, 4200, 5800 T400. Q000
Frequency (MHz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 9120D-©2114-238731 Horizontal
: LTE Band 5B 18M Ch28581 1RB49 QPSK
: LTE Band 5B 18M Ch28608 1RBE® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1577 .88 -56.87 RMS 25.48 -27.28 @.85 -95.23 48.11 -13.88 -43.87 Horizontal
2 2516.88 -48.47 RMS 28.18 -26.16 B.68 -95.23 44 .14 -13.88 -35.47 Horizontal
3 3I354.88 -46.682 RMS 29.7a -24.33 @.56 -95.23 42.68 -13.88 -33.62 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
2
-50.0 3
1
-60.0
-0
-80
1000 2600, 4200. 5 T400. Q000
Frequency (MHZz)
Site T B3CHL1IZ2Z-HY
Condition: -13 3m 2126D-82114-238721 Vertical
: LTE Band 5B 18M Ch28581 1RBA9 QPSK
: LTE Band 5B 18M Ch28608 1RBE® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1677 .88 -56.868 RMS 25.48 -27.28 @.85 -95.23 39.32 -13.88 -43.86 Vertical
2 251le.2@ -43.89 RMS 28.12 -26.16 B.88 -95.23 44,52 -13.88 -35.89 Vertical
3 3I354.88 -49.681 RMS 29.7a -24.33 @.56 -95.23 39.69 -13.88 -36.61 Vertical
TEL : 886-3-327-3456 Page Number : B10 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

1
Part 24E Mode 2
LTE B25 20M Ch26140 1RB0O QPSK
L
E:lLeweI {dBm)
-10.0 =13
-20.0
-30.0
-40.0 3
2
-50.0) 1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site : @32CH12-HY
Condition: -12 1m SHF_@6992 2321124 Horizontal
: LTE Band 25 28M Ch26148 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 ZVez.@@ -51.17 RMS 29.71 -23.43 1.14 -95.23 36.64 -13.88 -38.17 Horizontal
2 5553.88 -48.86 RMS 33.11 -22.38 e.687 -95.23 35.77 -13.88 -35.86 Horizontal
3 Jaad4. @@ -43 .38 RMS I6.78 -28.78 B.53 -95.23 35.38 -13.868 -38.38 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 3
2
-50.0) 1
-60.0
-70.0
-80
3000 TH00. 12200. 16800, 21400, 26000
Frequency {MHz)
Site : B32CH12-HY
Condition: -12 1m SHF_@8992 221124 Vertical
LTE Band 25 28M Ch256148 1RB@ QPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 FVez.aa -51.29 RMS 29.F71 -23.435 1.14 -95.23 36.52 -13.88 -38.29 Vertical
2 5553.@8 -43.74 RMS 33.11 -22.38 @.87 -95.23 35.89 -13.686 -35.74 Vertical
= F4ad4. @@ -43 .33 RMS I6.78 -28.78 B.53 -95.23 35.35 -13.88 -38.33 Vertical
TEL : 886-3-327-3456 Page Number : B11 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

1
Part 24E Mode 2
LTE B25 20M Ch26340 1RB0 QPSK
M
E:lLeweI {dBm)
-10.0 =13
-20.0
-30.0
-40.0 3
2
so.0)-]
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Fregquency (MHz)
Site : @32CH12-HY
Condition: -12 1m SHF_@6992 2321124 Horizontal
: LTE Band 25 28M Ch26349 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 74288 -58.58 RMS 29.87 -23.52 1.1@ -95.23 37.28 -13.88 -37.58 Horizontal
2 5613.88 -46.18 RMS 33.28 -22.58 2.683 -95.23 37.72 -13.88 -33.18 Horizontal
3 J4g54 .88 -42 .88 RMS 36.56 -28.85 2.59 -95.23 36.83 -13.6868 -29.88 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 3
2
s0.0l ]
-60.0
-70.0
-80
3000 TH00. 12200. 16800, 21400, 26000
Frequency {MHz)
Site : B32CH12-HY
Condition: -12 1m SHF_@8992 221124 Vertical
LTE Band 25 28M Ch263248 1RBE QPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 374z .88 -58.87 RMS 29.87 -23.52 1.1@ -95.23 37.71 -13.8e8 -37.87 Vertical
2 5613.@28 -45.43 RMS 3z.28 -22.58 @.83 -95.23 37.47 -13.686 -33.43 Vertical
= F4g54 .88 -43 .44 RMS 36.56 -28.385 B.59 -95.23 35.39 -13.6868 -38.44 Vertical
TEL : 886-3-327-3456 Page Number : B12 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

1
Part 24E Mode 2
LTE B25 20M Ch26590 1RB0O QPSK
H
E:lLeweI {dBm)
-10.0 =13
-20.0
-30.0
-40.0 3
2
1
-50.0
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site : @32CH12-HY
Condition: -12 1m SHF_@6992 2321124 Horizontal
: LTE Band 25 28M Ch2659@ 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 Z79z2.88 -45.88 RMS I@.15 -23.62 1.85 -95.23 38.77 -13.88 -35.88 Horizontal
2 5698.88 -45.99 RMS 33.18 -22.59 e.68 -95.23 38.13 -13.88 -32.99 Horizontal
3 75B84.88 -41 .65 RMS I6.48 -28.91 B.77 -95.23 37.32 -13.688 -28.65 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
2 3
1
-50.0
-60.0
-70.0
-80
3000 TH00. 12200. 16800, 21400, 26000
Frequency {MHz)
Site : B32CH12-HY
Condition: -12 1m SHF_@8992 221124 Vertical
LTE Band 25 28M Ch256598 1RB@ QPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 F¥9z.aa -49. 38 RMS I@.15 -23.62 1.85 -95.23 38.35 -13.88 -36.38 Vertical
2 5698.28 -45.97 RMS 33.1@ -22.59 a@.588 -95.23 38.15 -13.868 -32.97 Vertical
= F5E4.@8 -43 .61 RMS Z6.48 -28.91 B.77 -95.23 35.36 -13.868 -38.61 Vertical
TEL : 886-3-327-3456 Page Number : B13 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

Part 24E Mode 6

LTE CA B2C 20M + 20M Ch18700 1RB99 QPSK + Ch18898 1RB0O QPSK

L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 3
2
-50.0; 1
-60.0
-70.0
-80
3000 TE00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_869932_ 231124 Horizontal
: LTE Band 2 28M Chl1&7©e 1RB99 QPSK
: LTE Band 2 28M Chl18898 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 I7Is.ee -51.48 RMS 29.85 -23.51 1.1@ -95.23 36.39 -13.88 -38.48 Horizontal
2 Seav.ea -47.8685 RMS 33.28 -22.49 2.683 -95.23 36.24 -13.8@ -34.65 Horizontal
3 7475 .88 -43 .38 RMS I5.568 -28.34 a.589 -95.23 35.48 -13.868 -38.38 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
= 3
-50.0; 1
-60.0
-70.0
-80
3000 TH00. 12200, 16800, 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_©89932_ 231124 Vertical
: LTE Band 2 28M Chil1l878@ 1RB99 QPSK
: LTE Band 2 28M Chl18898 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I7Is.ee -51.48 RMS 29.85 -23.51 1.1@ -95.23 36.39 -13.88 -38.48 Vertical
2 See7.ee -45.38 RMS 33.28 -22.49 2.83 -95.23 38.59 -13.88 -32.38 Vertical
3 7475 .88 -43.856 RMS I5.568 -28.34 a.589 -95.23 35.72 -13.e8 -38.86 Vertical
TEL : 886-3-327-3456 Page Number : B14 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

Part 24E Mode 6

LTE CA B2C 20M + 20M Ch18801 1RB99 QPSK + Ch18999 1RB0O QPSK

M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 2
2
-50.0 1
-60.0
-70.0
-80
3000 TE00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_869932_ 231124 Horizontal
: LTE Band 2 28M Chl1l88©1 1RBE QPSK
: LTE Band 2 28M Chl1l89%9%9 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 I7SE.88 -51.75 RMS 29.95 -23.55 1.@88 -95.23 36.88 -13.88 -38.75 Horizontal
2 SE37.88 -46.89 RMS I3.28 -22.53 2.6582 -95.23 37.85 -13.88 -33.89 Horizontal
3 7o5le.@@ -43.45 RMS 35.47 -28.87 a.72 -95.23 35.46 -13.868 -38.45 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0 2
2
-50.0 1
-60.0
-70.0
-80
3000 TH00. 12200, 16800, 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_©89932_ 231124 Vertical
: LTE Band 2 28M Chl1l88©1 1RBe QPSK
: LTE Band 2 28M Chl1l89%9%9 1RB©® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 I7SE.88 -51.57 RMS 29.95 -23.55 1.@88 -95.23 36.18 -13.88 -38.57 Vertical
2 S637.88 -46.93 RMS 33.28 -22.53 e.82 -95.23 37.81 -13.88 -33.93 Vertical
3 7ole.@@ -43.37 RMS 35.47 -28.87 a.72 -95.23 35.54 -13.88 -38.37 Vertical
TEL : 886-3-327-3456 Page Number : B15 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

Part 24E Mode 6

LTE CA B2C 20M + 20M Ch18902 1RB99 QPSK + Ch19100 1RBO QPSK

H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0 5
2
-s0.0 ]
-60.0
-70.0
-80
3000 TE00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_869932_ 231124 Horizontal
: LTE Band 2 28M Chl189©2 I1RB99 QPSK
: LTE Band 2 28M Chl1l91e8 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 IF7E.ee -51.81 RMS Ie.ay -23.59 l1.@5 -95.23 36.68 -13.88 -38.81 Horizontal
2 Se67 .88 -45.85 RMS 33.17 -22.586 2.681 -95.23 35.96 -13.8@ -35.85 Horizontal
3 T7S556.88 -43.52 RMS I5.48 -28.89 @.75 -95.23 35.45 -13.88 -38.52 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0 5
2
50.00_4]
-60.0
-70.0
-80
3000 TH00. 12200, 16800, 21400, 26000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -12 1m SHF_©89932_ 231124 Vertical
: LTE Band 2 28M Chil1l8%82 1RB99 QPSK
: LTE Band 2 28M Chl1l91e8 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 IF7E.e8 -58.55 RMS Ie.ay -23.59 l1.@5 -95.23 37.14 -13.88 -37.55 Vertical
2 S667.88 -47 .44 RMS 33.17 -22.56 2.81 -95.23 36.57 -13.88 -34.44 Vertical
3 Toea.e8 -43 .61 RMS I5.48 -28.89 @.75 -95.23 35.36 -13.88 -38.61 Vertical
TEL : 886-3-327-3456 Page Number : B16 of B65

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG411111B
1
Part 27L Mode 2
LTE B66 20M Ch132072 1RB0O QPSK
L
E:lLeweI {dBm)
-10.0 =13
-20.0
-30.0
-40.0 3
1 2
-50.0
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CHL12-HY
Condition: -13 2m 9128D-62114-236721 Horizontal
: LTE Band 66 206M Chl1l32872 1RBe QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 34253.88 -49.11 RMS 29.75 -24.86 1.28 -95.23 39.17 -13.88 -35.11 Horizontal
2 5134.88 -43.74 RMS 33.38 -23.85 @.588 -95.23 35.56 -13.88 -35.74 Horizontal
3 5345.88 -44.569 RMS 35.19 -21.34 2.73 -95.23 34.958 -13.88 -31.69 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-A40.0 3
2
s0.001
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency {MHz)
Site : @3CHL12-HY
Condition: -13 2m 9128D0-82114-238731 Vertical
LTE Band 66 28M Chl1l32872 1RBE& QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 425,88 -58.71 RMS 29.75 -24.88 1.28 -95.23 37.57 -13.88 -37.71 vertical
2 5134.868 -45.62 RMS 33.38 -23.85 @.588 -95.23 35.68 -13.88 -35.62 Vertical
3 6545868 -44.81 RMS 36.19 -21.34 e.73 -95.23 35.84 -13.88 -31.681 Vertical
TEL : 886-3-327-3456 Page Number : B17 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

1
Part 27L Mode 2
LTE B66 20M Ch132322 1RB0 QPSK
M
E:lLeweI {dBm)
-10.0 13
-20.0
-30.0 9
-40.0
2 3
-50.0
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CHL12-HY
Condition: -13 2m 9128D-62114-236721 Horizontal
: LTE Band 66 206M Chil1l32322 1RB@ QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 3472.88 -33.55 RMS 29,71 -23.68 1.21 -95.23 S4.44 -13.88 -28.55 Horizontal
2 5288.88 -45.48 RMS 33.12 -22.84 @.71 -95.23 35.84 -13.88 -32.49 Horizontal
3 5944 .88 -44.39 RMS 3G.B28 -21.29 2.71 -95.23 34.92 -13.88 -31.89 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-A40.0
2 2
-50.0p 1
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency {MHz)
Site : @3CHL12-HY
Condition: -13 2m 9128D0-82114-238731 Vertical
LTE Band 66 28M Chl132222 1RB& QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 S472.88 -51.36 RMS 29.71 -23.638 1.21 -95.235 36.63 -13.88 -33.36 Vertical
2 sS2as.88 -45.76 RMS 33.12 -22.84 @.71 -95.23 38.48 -13.88 -32.76 Vertical
3 5944 .88 -44 .45 RMS Se.88 -21.29 2.71 -95.23 35.33 -13.88 -31.48 Vvertical
TEL : 886-3-327-3456 Page Number : B18 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

1
Part 27L Mode 2
LTE B66 20M Ch132572 1RB0O QPSK
H
E:lLeweI {dBm)
-10.0 13
-20.0
-30.0
-40.0 3
2
-50.0 1
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CHL12-HY
Condition: -13 2m 9128D-62114-236721 Horizontal
: LTE Band 66 206M Chl132572 1RB@ QPsK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 3523.88 -51.76 RMS 29.688 -23.43 1.22 -95.23 35.88 -13.88 -38.76 Horizontal
2 5284.88 -453.64 RMS 33.28 -22.48 @.74 -95.23 35.85 -13.88 -35.64 Horizontal
3 Jeds.er -44 .77 RMS 365.28 -21.27 e.7a -95.23 34.75 -13.88 -31.77 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-A40.0 3
2
-50.0 1
-60.0
-70.0
-80
3000 6000. 2000. 12000. 15000. 18000
Frequency {MHz)
Site : @3CHL12-HY
Condition: -13 2m 9128D0-82114-238731 Vertical
LTE Band 66 28M Chl132572 1RB& QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 35253.88 -51.88 RMS 29.68 -23.43 1.22 -95.235 36.16 -13.88 -353.68 Vertical
2 5284.88 -45.67 RMS 33.28 -22.48 @.74 -95.23 35.82 -13.88 -35.67 Vertical
3 Jad4s.ee -44 .38 RMS 36.28 -21.27 e.78 -95.23 35.22 -13.88 -31.3@ vertical
TEL : 886-3-327-3456 Page Number : B19 of B65

FAX : 886-3-328-4978




samoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

LTE CA B66B 10M + 10M Ch132022 1RB49 QPSK + Ch132121 1RB0O QPSK

Part 27L Mode 11

L
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
2
-50.0 -1
-60.0
-70.0
-80
3000 G000, 000, 120:00. 15000, 18000
Frequency (MHz)
Site T B3CHLI2-HY
Condition: -13 32m 9128D-©2114-2308731 Horizontal
: LTE Band 66 1M Chl132822 1RB49 QPSK
: LTE Band 66 18M Chl1l22121 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 I4385.88 -52.63 RMS 29.88 -23.82 1.28 -95.23 35.42 -13.88 -39.63 Horizontal
2 S1585.88 -45.45 RMS 33.18 -22.99 2.689 -95.23 35.98 -13.88 -35.45 Horizontal
3 5877 .88 -44.24 RMS I5.12 -21.32 @.73 -95.23 35.46 -13.88 -31.24 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
2
-50.004 1
-60.0
-70.0
-80
3000 G000, 2000, 12000, 15000. 18000
Frequency (MHz)
Site T B3CHLI2-HY
Condition: -132 2m 9128D-82114-238731 Vertical
: LTE Band 66 18M Chl322022 1RBA4A9 QPSK
: LTE Band 66 18M Chl1l22121 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I435.88 -53.29 RMS 29,77 -23.92 1.28 -95.23 34.89 -13.88 -48.29 Vertical
2 S158.88 -48.68 RMS 33.23 -23.82 e.89 -935.23 35.65 -13.88 -35.68 Vertical
3 5877 .88 -44 .34 RMS I5.12 -21.32 @.73 -95.23 35.36 -13.88 -31.34 Vertical
TEL : 886-3-327-3456 Page Number : B20 of B65

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG411111B

Part 27L Mode 11

LTE CA B66B 10M + 10M Ch132373 1RB49 QPSK + Ch132472 1RBO QPSK

M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
b
-50.0 .
-60.0
-70.0
-80
3000 G000, 9000, 120:00. 15000, 18000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -13 32m 9128D-©2114-2308731 Horizontal
: LTE Band 66 18M Chl1l32373 1RB429 QPSK
: LTE Band 66 18M Chl32472 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 ISas.ee -52.21 RMS 29.58 -23.42 1.22 -95.23 35.62 -13.88 -39.21 Horizontal
2 S263 .88 -485.89 RMS I33.28 -22.51 @.73 -95.23 34.92 -13.88 -35.89 Horizontal
3 Falv.ee -44.54 RMS I5.18 -21.27 a.7e -95.23 35.88 -13.88 -31.54 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0 3
-40.0 5
50,0
-60.0
-70.0
-80
3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Site : @3CHLZ2-HY
Condition: -132 2m 9128D-82114-2387321 Vertical
: LTE Band 66 1@M Ch13223273 1RB49 QPSK
: LTE Band 66 18M Chl32472 1RB® QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 ISas.ee -34.37 RMS 29.58 -23.42 1.22 -95.23 53.46 -13.88 -21.37 Vertical
2 S263.88 -48.97 RMS 33.28 -22.51 e.73 -93.23 34.84 -13.88 -35.97 Vertical
3 Falv.ee -44.83 RMS I5.18 -21.27 a.7e -95.23 35.59 -13.e8 -31.83 Vertical
TEL : 886-3-327-3456 Page Number : B21 of B65

FAX : 886-3-328-4978






